Spare Part List

Number Description Quantity And Part Number
RSU-00317 ROBITRONIC 2.4GHZ SYSTEM ( Radio X1 & Receiver X1) X1
RS133 ROBITRONIC ESC (for 12T) X1

Screw - Nut

2801670
Number Description Quantity And Part Number
RSU-00002 | GEAR BOX SET(2psc) X2
RSU-00004 | DIFFERENT GEAR CASE SET X1
RSU-00005 | GEAR COVER SET X1
RSU-00006 | WHEEL MOUNT SET X2
RSU-00007 | SHOCK TOWER SET X1
RSU-00008 | SERVO SAVER SET X1
RSU-00015 | SUSPENSION ARM SET X2
RSU-00018 | DRIVE SHAFT SET X2
RSU-00020 | SHOCK PARTS SET X1
RSU-00027 | BALL END SCREW M4.3x13 X6
RSU-00051 | BODY CLIP 6mm X8
RSU-00056 | LOCATION PIN X1
RSU-00057 | TOP SHAFT X1
RSU-00058 | FRONT AXLE X2
RSU-00059 | REAR AXLE X2
RSU-00060 | PIVOT BALL 6.5x12.2 X4
RSU-00061 | DIFF GEAR SHAFT X2
RSU-00062 | ALUMINUM PIPE 5x7x5.5 X1
RSU-00063 | PIN 2x11 X4
RSU-00064 | PIN 2.5x10 X2
RSU-00065 | PIN 2.8x47 X2
RSU-00066 | PIN 2.8x33 X4
RSU-00068 | PIN 5x18 X1
RSU-00069 | PIN 2.8x26.5 X2
RSU-00070 | PIN 2.8x31.5 X2
RSU-00071 | PIN 1.5x7.8 X1
RSU-00072 | PIN 2.5x25.8 X1
RSU-00074 | METAL BEARING 6x3x2.8 X2
RSU-00076 | MOTOR GEAR19T X1
RSU-00077 | DIFF GEAR 20T X2
RSU-00078 | DIFF GEAR 12T X2
RSU-00083 | BEARING 10x15x4 X3
RSU-00084 | BEARING 5x10x4 X3
RSU-00085 | SPRING 13x1.1x4 X1
RSU-00096 | SLIPPER PRESRSURE PLATE X2
RSU-00097 | SLIPPER PAD X2
RSU-00100 | ROBITRONIC MOTOR(20T) X1
RSU-00101 | ROBITRONIC CHARGER(AUS) X1
RSU-00102 | ANTENNA TUBE X1
RSU-00105 | SHOCK CAP-OIL X2
RSU-00107 | SHOCK BODY SET-OIL X2
RSU-00108 | SHOCK PARTS TREE SET-OIL X1
RSU-00112 | O-RING 1.5x9.5 X4
RSU-00113 | O-RING 1.9x2.8 X8
RSU-00114 | FRONT SHOCK SHAFT M3x47.5mm-OIL X2
RSU-00115 | REAR SHOCK SHAFT M3x56mm-OIL X2
RSU-00116 | FRONT SHOCK SPRING 15.8x1.1x58mm-OIL X2
RSU-00117 | REAR SHOCK SPRING 14x1.1x80mm-OIL X2
RSU-00127 | SERVO SAVER SPRING X1
RSU-00139 | REAR OIL SHOCK SET X2
RSU-00141 | FRONT OIL SHOCK SET X2
RSU-00145 | ROBITRONIC CHARGER(EU-2PIN) X1
RSU-00146 | ROBITRONIC CHARGER(UK-3PIN) X1
RSU-00171 | BODY MOUNT SET X1
RSU-00172 | SKID PLATE SET X1
RSU-00173 | BUMPER FRONT & REAR X1
RSU-00174 | REAR HOLDER SET X1
RSU-00176 | SUSPENSION ARM MOUNT SET X1
RSU-00177 | FRONT ARM BRACE X1
RSU-00200 | FOAM BLOCK X1
RSU-00307 | SMASHER SCT Main Chassis v3 X1
RSU-00308 | SMASHER SCT Side Wing X2
RSU-00309 | SMASHER SCT Front Low Bumper X1
RSU-00310 | SMASHER SCT Body Post Set & Battery Brace set X1
RSU-00314 | SMASHER SCT TIRES PRE-GLUED (2psc) X2
RSU-00315 | SMASHER SCT CAR BODY (RED&WHITE) X1
1 SEERER

No. Description Quantity No. Description Quantity No. Description Quantity
Rsu-00oz2|{ mmmmﬂ 10 RSU-00050 @:mm} 2
TAPPING BINDER HEAD M3x10mm STEP SCREW M3x0.5x10.5mm
il 2
RSU-00023 ﬂ m]mmm RSU-00041
TAPPING BINDER HEAD M3x12mm 1 0 SET SCREW M3x3mm
rsu-o0o0za | T RLTATESTER 10 RSU00062 2
TAPPING BINDER HEAD M3x16mm
00021 | LTS TR T TD 10 rsuoonds| M= 5
TAPPING BINDER HEAD M3x18mm SET SHAFT SCREW M3x13mm
RSU-00030 Dmmmm 10 RSU-00052 @ 10
TAPPING FLAT HEAD M3x10mm WASHER 5x7x0.5mm
RsU-000zs)| FHEHIILD 10 RSU-00129 @ 10
TAPPING FLAT HEAD M3x12mm WASHER 3x8x0 5mm
Rsuootas] EHITRITED 10 RSU-00205 @ 10
TAPPING FLAT HEAD M3x15mm WASHER 2x7x0.5mm
RSU-00025 Dmmmmﬁm 10 RSU-00044 @ 4
TAPPING FLAT HEAD M2x16mm FLANGED LOCK NUT M4
RSU-00026 %W 10 RSU-00045 @ 4
BINDER HEAD M3xgmm LOOK NUT M3
RSU-00033 1“'“\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ 10 RSU-00109 @ 10
BINDER HEAD M3x12mm E-CLIP E2.5
RSU-00032 1“'“\\\\\\\\\\\\“\\\\\“\\\\\\\\\\\“\\“\\\\\\\\\“\\\“\\\ 10
BINDER HEAD M3x20mm
RSU-00031 1“|WWWWMWWWWW 10
BINDER HEAD M3x25mm
rsu ooso| RN | 1 ()
BUTTON HEAD M3x30mm
RSU-00204 y 10
BUTTON HEAD M2x6mm
RSU-00185 (]Jmmmnm 10
TAPPING BUTTON HEAD M3x10mm
RSU-00039 @W 10
BUTTON HEX M2.5x4mm
RSU-00040 GW 10
BUTTON HEX M2.5x8mm
RSU-00048 @:‘m 4
STEP SCREW M3x0.5x7.4mm
RSU-00049 (I ]m 2
STEP SCREW M3x0.5x13.4mm
EERER




